WE“aa

M A D E :

Parts l\/lanual
Model 72

Metal Cutting Bandsaw
Starting Serial No. 805

B = =aean
MADE IN U S A

2829 N. Burdick St. « Kalamazoo, Ml - 49004 - Phone: (269)345-1132 « Fax: (269)345-0095 - Web: www.wellsaw.com
REV 130927




SAFETY INSTRUCTIONS
Know your machine,
its safe and proper use!

DISCONNECT POWER before adjusting or servicing the
saw or changing a blade.

STAY CLEAR of all moving parts. Keeps hands and fingers
away from the saw blade.

WHEN MOVING SAW, with hinged frame (saw head),
secure the head in its down position,

WHEN CUTTING MAGNESIUM, take special precau-
tions. Use a sharp saw blade, make only dry cuts, prevent
chip accumulation, and keep fire-fighting equipment
nearby.

THIS SAW SHOULD BE GROUNDED WHILE IN USE
TO PROTECT THE OPERATOR FROM ELECTRICAL
SHOCK.

1. CORD-CONNECTED TOOLS. If the saw is equipped
with an approved three-conductor cord and a three-prong
grounding type plug it should only be connected to a prop-
erly equipped and grounded receptacle. The green conductor
in the cord is the grounding wire. Never connect the green
wire to a live terminal.

Use only a three-wire extension cord having a three-
pronged receptacle, a three-pronged plug and ample amper-
age rating. Replace or repair a damaged or worn cord
immediately.

2. PERMANENTLY CONNECTED TOOLS. The saw
should be connected to a grounded, metal-enclosed wiring
system or an equipment- grounding conductor should be run
with the circuit conductors and connected to the saw’s
grounding terminal or lead.

To reset the manual starter after a power interruption, return
the switch to OFF and press the RESET button before

FOR ALL TOOLS

KEEP GUARDS IN PLACE and in working order.

REMOVE ADJUSTING KEYS AND WRENCHES. Form
ahabit. Check to see that all keys and wrenches are removed
from the tool before turning the tool on.

KEEP WORK AREA CLEAN. Cluttered areas and benches
invite accidents.

AVOID DANGEROUS ENVIRONMENT. Do not use
power tools in damp or wet locations. Keep your work area
well lighted.

KEEP CHILDREN AWAY. All visitors should be kept a
safe distance from work area.

MAKE WORKSHOP KID-PROOF with padlocks, master
switches, or by removing starter keys from tools.

DON’T FORCE TOOL. It will do the job better and safer at
the rate for which it was designed.

USE RIGHT TOOL. Don’tuse a tool or attachment to do a
job for which it was not designed.

WEAR PROPER APPAREL. No loose clothing or jewelry
to get caught in moving parts. Rubber-soled footwear is
recommended for best footing.

USE SAFETY GLASSES. Also use face or dust mask if
operation is dusty.

SECURE WORK. Use clamps or a vise to hold work.
Provide adequate support to prevent injury from falling
work pieces.



Always Give Model Number,Serial Number and Part Number When Ordering Repair Pari

VISE, FRAME SUPPORT & BASE DETAILS

L/ /4
_. qﬁ..ﬁ.@&&%.&@.«“\\w&

777 T 4 i .Q‘._..‘\\_w ./ /
.N\\..\ X\ 9y




Always Give ModelNumber, Serial Numberand Part Number When Ordering Repair Parts

VISE, FRAME SUPPORT & BASE DETAILS

PARTS LIST
REF NO. PART NUMBER DESCRIPTION
1 106413 Hand Wheel
2 100077-3 Set Screw
3 106428 Vise Screw
4 106427 Vise Screw Nut
5 106405 Stationary Vise
6 106406 Movable Vise Jaw
7 100004-27 Cap Screw 3/8-16 x 1" Hex Head
8 100025-3 Lock Washer — 3/8
9 100001-11 Machine Screw #10-32 x 1/2 Flat Head
10 106433 Vise Plate - Rear
11 106432 Vise Plate - Front
12 100410-1 Thrust Bearing
13 100019-5 Hex Jam Nut - 1/2-13
14 100008-23 Cap Screw 3/8-16 x 1-1/4 Socket Head
15 106438 Frame Support & Pin Ass’y
16 100099-13 Hex Key
17 106402 Mounting Column
18 106401 Base
19 100034-16 Set Screw - 3/8-16 x 3/8 Socket Head
20 100053-5 Rollpin-3/16 x 1
21 100050-3 Cotter Pin-1/8 x 1
22 106457 Handle Rod
23 100000-60 Machine Screw - #8-32 x 1 Round Head
24 100090-5 Chain
25 100015-6 Hex Nut - #8-32
26 105826 Handle Grip
27 102805 Safety Hook
28 100029-5 Flat Washer-7/16
29 102810 Whael
30 106453 Wheel Axle
31 106456 Clamp Bar
32 100025-1 Lock Washer-1/4
33 100004-5 Cap Screw - 1/4-20 x 5/8 Hex Head
34 106408-2 Knob
35 106466 Handle
36 106465 Clamp Screw
37 106440 Frame Pivot Bracket & Bearing
38 100004-13 Cap Screw - 5/16-18 x 5/8 Hex Head
39 100025-2 Lock Washer - 5/16
40 100029-3 Flat Washer - 5/16
41 100418 Self Aligning Bearing
42 106404 Frame Support Pivot
43 106467 Pointer
44 100000-24 Machine Screw - 1/4-20 x 3/8 Round Head
45 100030-7 Flat Washer - 1/2 S.A.E.
46 106431 Spring
47 106430 Frame Bracket Stud
48 106409 Spring Tension Knob
49 100008-23 Cap Screw - 3/8-16 x 1 Socket Head
50 106434 Switch Actuator
51 100015-8 Hex Nut - #10-32
52 M-295 Coupler
53 106408 Knob
54 106445 Frame Bracket & Bearing
55 100025-2 Lock Washer - 5/16
56 100004-15 Cap Screw - 5/16-18 x 3/4 Hex Head
57 100129-4 Set Screw - 5/16-18 x 3/4 Self Locking
58 100670-1 Switch - 115 Volt
E9 106437 Switch Cover Plate
60 100000-5¢ Machine Screw - #8-32 x 3/8 Round Head
106452 Wheel & Handle Kit - Optional Equipment Items 20 thru 33
106417 Vise Assembly Complete - inciudes Items 1 thru 13.




Always Give ModelNumber, Serial Numberand Part Number When Ordering Repair Parts

WHEEL AND FRAME DETAILS




Always Give ModelNumber,Serial Number and Part Number When Ordering Repair Parts

WHEEL AND FRAME DETAILS

PARTS LIST
REF. NO. PART NO. DESCRIPTION
1 106418 Frame
2 103521 Take-up Screw
3 100029-3 Flat Washer - 5/16
4 103560 Spacer
5 103520 Take-up Screw Block
6 100004-13 Cap Screw - 5/16-18 x 5/8 Hex Head
[ 102714 Slide Block Guide - Bottom
8 102715 Slide Block Guide- Top
9 100025-2 Lock Washer - 5/16
10 100004-16 Cap Screw - 5/16-18 x 7/8 Hex Head
11 103518 Slide Block
12 100034-25 Set Screw - 1/4-20 x 3/8
13 105417 Wheel Axle
14 100414-3 Ball Bearing
15 105439 Idler Wheel
16 100029-5 Flat Washer - 7/16
17 100065-5 Hex Nut - 1/2-20
18 105416 Wheel Axle
19 100001-9 Machine Screw - 1/4-20 x 1 Flat Head
20 101277 Drive Gear
21 105440 Drive Wheel
22 106423 Wheel Guard
23 100000-18 Machine Screw - #10-32 x 3/8 Round Head
24 100063 Thumb Screw
25 106424 Blade Guard - Inner
26 106425 Blade Guard - Outer
27 103550 Wheel Guard
28 100000-17 Machine Screw - #10-32 x 1/4 Round Head
29 1064286 Blade Guard
30 102906 Belt Guard
31 102905 Stud
32 103563 Stud
33 100020-5 Nut = Self Locking
34 101338 Motor Support
35 1/3 H.P, Motor, 115 volt
36 100034-3 Set Screw - 5/16-18 x 3/8 Socket Head
37 101238 Pulley
38 100029-3 Flat Washer - 5/186
39 100025-2 Lock Washer - 5/16
40 100004-11 Cap Screw - 5/16-18 x 1/2 Hex Head
41 106447 Table Plate
42 106448 Table Support
43 100029-3 Flat Washer - 5/16
44 100025-2 Lock Washer - 5/16
45 100004-13 Cap Screw - 5/16 x 5/8 Hex Head
46 106458 Screw & Washer
47 100009-9 Cap Screw - 1/2-13 x 1 Socket Flat Head
48 106460 Table Plate
49 106461 Pivot Block
50 106462 Bench Mount - Optional
105446 Wheel Assembly Complete - Idler Includes Items 13 thru 17.
105445 Wheel Assembly Complete - Drive Includes items 14 & 16 thru 21
106446 Vertical Work Table - Optional - Includes Items 41 thru 46.
106459 Utility Table- Optional - Includes Items 47, 48 & 49




Always Give Model Number,Serial Number and Part Number When Ordering RepairParts

BLADE GUIDES AND GEAR BOX DETAILS

! }\ ‘ 1——© 4—13
I
é/'“l
S




Always Give ModelNumber, SerialNumberand Part Number When Ordering Repair Parts

BLADE GUIDES AND GEAR BOX DETAILS

PARTS LIST
REF. NO. PART NO. DESCRIPTION
1 100072-1 Expansion Plug
2 100068-1 Snap Ring
3 101283 Gear Case
4 100025-2 Lock Washer - 5/16
5 100004-16 Cap Screw - 5/16-18 x 7/8 Hex Head
6 100405-1 Ball Bearing
7 101343 Pulley Shaft & Pinion
8 100414-3 Ball Bearing
9 100068-2 Snap Ring
10 101291 Gear Case Cover
11 101286 Driven Gear
12 100404-1 Ball Bearing
13 101285 Drive Shaft & Pinion
14 100000-29 Machine Screw - 1/4-20 x 1-1/2 Round Head
15 100034-3 Set Screw - 5/16-18 x 3/8
16 101292 Pulley
17 100056-10 Key
18 100066-2 "'V'" Belt (4L260)
19 JK-57 Slide Block
20 100008-3 Cap Screw 1/4-20 x 3/4-Socket Head
21 106474 Guide Bracket - Idle End
22 102898 Wing Screw
23 106470 Blade Guard
24 106469 Roller Support - Idle End
25 100029-2 Flat Washer 1/4
26 100025-1 Lock Washer 1/4
27 100004-7 Cap Screw 1/4-20 x 3/4 - Hex Head
28 100406-1 Ball Bearing
29 100030-4 Flat Washer 5/16 S.A.E.
30 101299 Eccentric Roller Axle
31 101298 Roller Axle
32 101300 Eccentric Axle Nut
33 106475 Guide Bracket - Drive End
34 101297 Roller Support - Drive End
35 100004-5 Cap Screw - 1/4-20 x 5/8 Hex Head
101280 Gear Box Assembly Complete Includes items 1 thru 14.
101322 Roller Support Assembly - Drive End Includes Items 28 thru 32 & 34.
106468 Roller Support Ass'y complete Idle End Includes Items 24 & 28 thru 32.




e e e e e e e = o P e P N T T e

Trouble Shooting

e e e e e o e B e P N e PR RN e s

DIFFICULTY

Cutting out of line

Stripping teeth

Breaking

Excessive wear

Blade running
off wheel

For Greater Service and Efficiency
Careful Operation - Blade Consideration

REASON REMEDY

Too heavy a feed or worn blade. Reduce feed rate by adjusting frame weight or
replace the blade. Replace worn guide bearings
when they begin to show excessive wear.

Guides in wrong position. Set as close to work as possible.
Guides out of alignment. Follow adjustment instructions.
Set worn on one side of blade. Avoid teeth rubbing in cut by applying enough

weight so that each tooth is cutting a good chip.

Starting cut on odd shape where Retard feed until blade has a good start in the
blade does not contact flat surface. material.

Blade teeth too coarse. Be sure that two or more blade teeth are in
contact with material being cut.

Hard spots on material. Rotate stock, if possible. Do not put new blade
in cut at same angle.

Guides out of alignment. Follow adjustment instructions.

Blade twisting. Adjust guides as close to work as possible. Be
sure material being cut is held firmly.

Lack of blade tension. Always keep blade tight.

Blade speed too fast. Follow recommended cutting speeds.

Lack of blade tension Always keep blade tight.

Improper wheel pitch adjustment See instructions for wheel pitch adjustment.

Always use a light feed on new blades!



Wellsaw®Select-O-Chart

To assist in selecting the right blade and the right speed for your job!

Speed = Suggested blade speed in feet-per-minute
Feeding Pressure: L = light, M = Medium, H = Heavy « T = teeth-per-inch

Thickness of Material
Type of Material Under 1/2" 1/4' - 3/4" 3/4"-2" 2" - 4" 4" & Over
T Speed F T Speed F T Speed F T Speed F T Speed F
Aluminum
Castings 18 800 L 10 800 L 8 600 L 6 300 M 6 300 M
Solid Shapes 18 1000 L 10 1000 L 8 800 M 6 300 M 4 600 H
Tubing 18 1000 L 10 1000 L 8 800 M 6 800 M 6 600 H
Brass
Castings 18 500 L 14 300 L 12 275 M 10 200 M 8 175 H
Tubing (Thinwall) 24 300 L 14 275 L 14 250 L 14 200 M 14 175 M
Bronze
Castings 18 275 L 14 200 L 10 175 M 8 100 M 6 50 H
Aluminum 18 300 L 14 275 L 10 175 M 8 100 M 6 100 H
Manganese 18 300 L 14: 275 L 10 250 M 8 200 M 6 175 H
Copper
Beryllium 18 300 L 14. 275 L 16 275 L 8 200 M 6 175 H
Drawn 8 500 L 10 300 L 8 300 M 8 275 M 6 200 H
Iron
Gray, Cast 18 200 M 14 175 M 10 150 H 8 100 H 6 100 H
Kirksite (Zinc Base) 18 300 L 100 275 L 8 200 M 6 200 H 6 175 H
Lead 14 1000 L 10 1000 L 8 1000 L 6 100 L 4 600 M
Magnesium 14 1000 L 10 1000 L 6 800 L 6 800 M 4 600 M
Nickel 14 175 M 10 175 M 10 150 H 8 100 H 8 50 H
Silver 14 275 L 10 200 L 10 175 M 8 125 M 8 100 H
Steels - S.A.E.
Carbon 1006-1095 18 200 M 14 200 M 10 175 M 8 100 H 6 100 H
Carbon1112-1120 18 275 M 14 200 M 10 175 M 8 100 H 6 100 H
Chrome 5120-52100 18 175 M 14 100 M 10 100 H 8 50 H 6 5 H
Chrome 51200-51710 18 100 M 14 100 M 10 5 M 8 50 M 6 50 H
Ch. Vanadium6130-6150 i8 100 M 14 100 M 10 50 H 8 50 H 6 50 H
Magnesium 1330-1350 18 275 M 14 200 M 10 175 H 8 100 H 6 100 H
Magnesium X1330-X1340 18 275 M 14 200 M 10 175 H 8 100 H 6 100 H
Molybdenum 4023-4130 14 175 M 12 100 M 10 100 H 8 50 H 6 50 H
Molybdenum4140-4820 14 175 M 12 100 M 10 100 H 8 5 H 6 5 H
Nickel 2315-2515 18 175 M 14 100 M 10 100 H 8 50 H 6 50 H
Ni. Chrome 3115-3250 i8 175 M 14 100 M 10 100 H 8 50 H 6 50 H
Stainless 302-416 18 100 H 14 50 H 10 50 H 8 50 H 6 50 H
Steels-Miscellaneous
Armor Plate 14 175 M 14 100 M 10 100 H 8 50 H 6 50 H
High Speed 18 175 M 14 100 M 10 100 H 8 50 H 6 50 H
Machinery 14 275 M 14 200 M 10 175 H 8 100 H 6 100 H
Cold Rolled 14 275 M 14 200 M 10 175 H 8 100 H 6 100 H
Die Blocks 6 100 H 4 60 H
Pipe 14 275 L 14 275 L 12 175 M 10 175 M 10 175 M
Structural 18 275 L i4 275 L 12 175 M 10 175 M 10 175 M
Tubing (Thinwall) 24 300 L i8 275 L 18 250 L 14 200 L 2 935 Ik
Misc. Non-Metals
Carbon 14 600 L 10 600 L 8 300 L 6 300 M 6 275 M
Fiber 14 1000 L i0 1000 L 8 600 M 6 600 M 6 300 M
Plastics 14 1000 L 12 1000 L 10 600 M 8 600 M 6 300 H
Rubber, Hard 14 2000 L 10 2000 L 8 1000 L 6 1000 M 6 600 H
Transite 14 275 L 18! 175 E 8 5 M 6 50 M 6 5 M




